



ADULT MEDICATION GUIDELINE					
Gabapentin					
Scope (Staff):	All WNHS Staff				
Scope (Area):	Obstetrics and Gynaecology				
This document should be read in conjunction with the Disclaimer .					

Quick Links

Dose Administration Monitoring Pregnancy and Breastfeeding

Restrictions

Formulary: Restricted

Medication Class

Gabapentinoid - Antiepileptic

Presentation

Capsule: 100 mg, 300 mg, 400 mg

Vaginal Cream: 6% in combination with other medications (KEMH only – seek specialist advice)

Storage

Store at room temperature, below 25°C

Dose

Menopausal Hot Flushes

Oral:

Start at 100 mg at night. Initial night-time dosing is preferable due to possible excessive sleepiness and dizziness.

If needed, gradually increase to 100 mg 3 times daily (increase dose every 3 - 5 days). The maximum recommended dose is 300 mg 3 times daily or equivalent (900 mg/ day).

Gabapentin dosing should be tapered over a 1 week period when it is discontinued.

Pelvic Pain 'Flares' in Absence of Acute Surgical Cause

Refer to Clinical Practice Guideline: Pain: Acute on chronic pelvic pain management.

Neuropathic Pain

Oral:

Initially 100 mg to 300 mg at night.

If needed, increase dose gradually every 3 to 7 days according to response.

Usual range: 900 mg to 2400 mg /day in 3 divided doses. Maximum 3600 mg daily.

Focal (Partial) Seizures

Oral:

300 mg on first day at bedtime; increase by 300 mg daily up to 900 mg to 1800 mg daily in 3 doses. Up to 3600 mg daily is required in some patients.

Administration

Oral:

Can be given without regard to food.

Vaginal Cream (KEMH Only): Seek specialist advice.

Wash hands well before and after use.

Pregnancy

1st Trimester: Consider alternative.
2nd Trimester: Consider alternative.
3rd Trimester: Consider alternative.

For more information, please contact KEMH Obstetric Medicines Information Service.

Breastfeeding

Considered safe to use.

Comments

Avoid stopping abruptly (may cause anxiety, insomnia, nausea, pain and sweating); gradually reduce dose over at least a week.

Related Policies, Procedures & Guidelines

WNHS Clinical Practice Guidelines:

Pain: Acute on chronic pelvic pain management

Gynaecology (Non-oncological)

Palliative Care – Use of adjuvant medications

Menopause and menopausal symptoms

WNHS Pharmaceutical and Medicines Management Guidelines:

<u>Pre-operative Medication Management</u> (intranet only)

Patient Information Leaflet

Gabapentin for Menopausal Symptoms

References

Australian Medicines Handbook. Gabapentin. In: Australian Medicines Handbook [Internet]. Adelaide (South Australia): Australian Medicines Handbook; 2023 [cited 2023 May 16]. Available from: https://amhonline.amh.net.au/

Therapeutic Guidelines. Nonhormonal drug therapy for vasomotor symptoms of menopause. In: eTG complete [Internet]. West Melbourne (Victoria): Therapeutic Guidelines; 2020 [cited 2023 May 16]. Available from: https://tgldcdp.tg.org.au

BMJ Best Practice. Menopause. [Internet] 2023 [cited 2023 May 16]. Available from: Menopause - Treatment algorithm | BMJ Best Practice

Royal College of Obstetricians & Gynaecologists. Alternatives to HRT for the Management of Symptoms of the Menopause. [Internet] 2010 [cited 2023 May 16]. Available from: <u>Alternative to HRT for Menopause (rcog.org.uk)</u>

Stuenkel CA, Davis SR, Gompel A, Lumsden MA, Murad MH, Pinkerton JV, Santen RJ. Treatment of symptoms of the menopause: an endocrine society clinical practice guideline. The Journal of Clinical Endocrinology & Metabolism. 2015 Oct 7;100(11):3975-4011. [Internet] [cited 2023 May 16].

The Royal Women's Hospital. Gabapentin. In: Pregnancy and Breastfeeding Medicines Guide [Internet]. Parkville (Victoria): The Royal Women's Hospital; 2021 [cited 2023 May 16]. Available from: https://thewomenspbmg.org.au/

The Society of Hospital Pharmacists of Australia. Gabapentin. In: Australian Don't Rush to Crush Handbook (4th Edition) [Internet]. MIMS Online; 2023 [cited 2023 May 16]. Available from MIMS | Crush? (mimsonline.com.au)

Keywords	Gabapentin, Gapentin, Neurontin, Gabacor, Nupentin, menopause, hot flushes, menopausal, seizures, focal seizures, epilepsy, neuropathic pain							
Document Owner:	Chief Pharmacist							
Author/ Reviewer	KEMH Pharmacy Department							
Version Info:	5.0							
Date First Issued:	December 2014	Last Reviewed:	17/12/2024		Review Date:	20/08/2029		
Endorsed by:	Medicines and Therapeutics Committee				Date:	04/02/2025		
NSQHS Standards Applicable:	Std 1: Clinical Governance			Std 5: Comprehensive Care				
	Std 2: Partnering with Consumers			Std 6: Communicating for Safety				
	Std 3: P Healthcare Asso	reventing and Cont ociated Infection	Std 7: Blood Management					
	Std 4: Medication Safety			Std 8: Recognising and Responding to Acute Deterioration				
Printed or personally saved electronic copies of this document are considered uncontrolled.								
Access the current version from WNHS HealthPoint.								

The health impact upon Aboriginal people has been considered, and where relevant incorporated and appropriately addressed in the development of this document (insert ISD Number). (Please refer to the Aboriginal Health Impact Statement and Declaration for Department of Health and Health Service Provider Guidelines – please delete once you have completed this).

This document can be made available in alternative formats on request for a person with a disability.

© Women and Newborn Health Service 2025

Copyright of this material is vested in the State of Western Australia unless otherwise indicated. Apart from any fair dealing for the purposes of private study, research, criticism or review, as permitted under the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes whatsoever without written permission of the State of Western Australia.